ASSEMBLY INSTRUCTION

20140230/01

1.

HARDWARE LIST:

M4*80mm

2PCS

2.

l||!|!|I\I|!||\I|!||\||!|!|I\I|!||\||!|HII!II\I\II!II\II!II\II
Bolt M6*15*13mm

35PCS

M6.5*18"2mm

64PCS

Fx2

Bolt M6*35*13mm

13PCS

Bolt M6*40*13mm

8PCS

Bolt M6*60*13mm

8PCS




20140230/01

Px2

x 1

o

9
,/«ép

NN
I
KRG
RHBID
ORI
SR

SOCBENGO
NN
R ISRIIKID
COIGe

%
XX

owo

N

ASSEMBLY INSTRUCTION

)
OR

A
QXN
R
QORI
ST
XN
SN

Lx1

2l




20140230/01

ASSEMBLY INSTRUCTION

1PCS

8PCS

8PCS

M4*80mm

||||IH\I\H\I\HIH\IH\I\H\I\HIH\|H\I\\HI\HIH\I\HIHNI
Bolt M6*15*13mm

M6.5*18*2mm

2.

3.

<

/ &‘ &«V4
VRN N— .\./\»IQVV%V
SISO

NS
XY,
WY
Y,

o




20140230/01

ASSEMBLY INSTRUCTION




20140230/01

ASSEMBLY INSTRUCTION

N )
— < o © 0
Elog £lg E
P Ee (Oh/E g8 ¢
= =3 =3 =3
- - n u n
- N MO < O

Gx2

Fx2
X

N

Ex2

S50
o
e

A\
D
N

0 .@.»
KGR

qioee
o.,.wswow.%?o%
o
NS,
B
4&




20140230/01

ASSEMBLY INSTRUCTION

N

%
o
OO
XX
s
Y

X

A\
e
X
X
O

5

AN
A

2

i
OIS
e

10.

5

%
%
X

NN

OROXRRY

CXRXEXAX?

».o»s.o.»s%% X
()

¢
O

4

W

X
X
sow.

X

0y
Y

\
O\

BN
O
QXX
R
..%3:.




20140230/01

ASSEMBLY INSTRUCTION

1PCS

7PCS

14PCS
3PCS

M4*80mm
||IH\I\HI\HI\H\I\HI\HI\HI\H\IH\IH\IH\IHHI\HIMI\I
M6.5*

Bolt M6*15*13mm

18*2mm

Bolt M6*60*13mm APCS

Bolt M6*35*13mm

1

2

3.

4.
6.

1
X
-

W%
GTOCKIKKX
ol NYNISING
/n...&.ﬁ‘o.m%s Wlss./sw.o )
SIS
OO0
N0
o

N

W

Q0

0%
V%

o X

W x 1 ;

%

| x 1

e

00

W

AN

U

%
SOOLS
KRR
K,

X
K0
RBBR

ORI
o}éo.o KR
N
N0

X
%

2

K Xx

K0
&
\x&

%
a4
i
DB
o.s%.’. .oWs.o. ss.ss




20140230/01

ASSEMBLY INSTRUCTION

N~
X
"‘”’

—

X

N

Y

A

RN

)
XX

/
I
%

4

9

U
GO
O
%
OA‘\.

&
PN
R
XN

o

X

w

X/

9

O
404 ,,s\o

§

<

(X
.me
»
00

A Moo.
W
b

% KX

%
%
9

SO0
K
ORI
O
05

SO
0%

XX
o?

¥

16.

X
.oo‘w.
X

&

I

.swo. mo“?o/\
N
XX

XN

3

Q)

KX
¥/
O ¢

R

15.




ASSEMBLY INSTRUCTION

@ o 5 8 0
@) O o O O S
T« ~— (<o) ~ <t <t %ﬂ.«
0 IS = e 0
o : - ° A
3 : KKK
-~ £ T & Ny T OO
£ o * o Y W
2 2 = & o CERBBEEGO0
o0 ¥ \ — © © a?%\oo&.ow&o«s%.&o. A ssv.
. SN
<t - 8 = 8 3 AT TS
D wa ) ﬂ‘ 3 N NS OG VA
u ] ] ] n ../.M.Wm. M&m&%g”&%.
0 6 R KIIBORION
SN NGO
IO
AT
YRS
N
G
0%
B
X
\ fA I
) G

1

X

18.
|
2

R
AR

O
AR
SR
KRR
I
SO0
QXA ‘»o.soo.&s.%s.oov.
IR
OTHRRKIKKOZND
RRIBHR
GINITRINII S
O BININGINININS
SOKBOSHAKI
OON
SN
NI
ososo\?oo \
= OIS
KT
OGNS
NI
. SSOIEE0
SRR GO
L SO GINTINING @S
L QRONILAIRIROKNON
CIOIG99998 N T A
O O
OG0
NN
KON
OISO
SOOI
XRXBHOON
TN
NN
QS0
«o\ ROKD

Lx1
Kx?2




20140230/01

ASSEMBLY INSTRUCTION

S
XA

<

/

)
N
3“,' ()

NN
X Mwws

%
¢

XX
s

0
.ono
&

%
W
\‘\l\\l\/

%

Y

Y/
0 X
0&.@ G
K
& KX

%
5

YN
B0
)
A
Ry
X




	Sheets and Views
	Layout1

	Sheets and Views
	Layout1

	Sheets and Views
	Layout1

	Sheets and Views
	Layout1

	Sheets and Views
	Layout1

	Sheets and Views
	Layout1

	Sheets and Views
	Layout1

	Sheets and Views
	Layout1

	Sheets and Views
	Layout1

	Sheets and Views
	Layout1


